B srmATII®IT
PRl o

PART DPARTS
No. Per Kit

Page 23

DESCRIPTION

Resistors
1-1
1-4
1-94
1-95
1-96
1-917
1-98
1-90
1-89
1-16
1-20
1-99
1-87
1-100
1-101
1-121
1B-10
3T-2
2-97
2-98
2-99
2-11

DI PO DD DN = b= bt DD DD DD BN D 2 = bk O] Q1 b ek ped ek ek

Condensers
20-1

20-55
23-67
23-68
23-69

25-5

25-16
25-317

P ek ek ped ek ek ek e

Controls-Switches
10-34
10-7
10-8
60-1
63-8
63-107
63-108

DN b=b = DG bk i

47 ©

330 Q

390 @

560 Q

750 @

1100 @

1600

2000 ©

2400 Q

4700 ©

10 K@

240 KQ

330 KR

510 KQ

1 megohm

120 K2

47 K2 2 watt
3000 2 20 watt
25 K@ precision
33.3 KQ precision
50 KR precision
100 K2 precision

47 ¢ uf mica

500 puf mica

.005 ufd paper

.05 pid paper

.9 uid paper

16 ufd 150 v electrolytic

20 ufd 350 v electrolytic
40-40 ufd 450 v electrolytic

600 £ control

5000 © control

10 K control

SPST slide switch

4-pos. switch MULTIPLIER
8-pos. switch ATTENUATOR
11-pos. switch CYCLE

Tubes -~ Lamp-Sockets

411-11 1 0AUG tube

411-63 1 6CL6 tube

411-64 1 6X4 tube

412-2 1 113 v 3 watt lamp
- 412-4 1 #50 pilot lamp

434-15 2 7-pin wafer socket

434-16 1 9-pin wafer socket

434-23 1 Candelabra socket

434-47 1 Pilot lamp socket

PART ©PARTS DESCRIPTION
No. Per Kit

Binding Posts-Terminals-Knobs
75-17 4 Insulator bushing

100-M16B 1 Binding post cap, black
100-M16R 1 Binding post cap, red
427-2 2 Binding post base
431-3 1 3-lug terminal strip
431-19 1 5-lug terminal strip
431-23 1 Terminal board
462-139 5 Knob

463-27 5 Knob pointer
Choke~Transformer-Diode-Meter

46-3 1 Filter choke

54.57 1 Power transformer
56-4 3 Crystal diode

407-85 1 Meter

Hardware

250-2 6 3-48 screw

250-8 2 #6 sheet metal screw
250-9 12 8-32 x 3/8" screw
250-48 4 6-32 x 1/2'" screw
250-83 2 #10 x 1/2" handle screw
232-1 6 3-48 nut

252-3 18 6-32 nut

252-7 7 Control nut

253-9 4 #8 flat washer

233-10 5 Nickel control washer
234-1 16 #6 lockwasher

254-4 T Control lockwasher
258-1 2 #6 solder lug

255-10 1 Control solder lug

Sheet Metal Parts

G1-235 1 Cabinet
200-M123 1 Chassis
203-80F755-756-T57

1 Panel
Wire-Sleeving
§9-1 1 Line cord
340.2 1 Length bare wire
344-1 1 Length hookup wire
346-1 1 Length sleeving
346-6 1 Length 3/8 sleeving
Miscellaneous
73-1 3 Rubber grommet
75-24 1 Line cord strain relief
211-15 1 Handle
261-9 4 Rubber feet
481-3 1 Condenser mounting wafer
331-6 Solder
595-562 1 Instruction manual




